

Appendix C: Witness Statement of Adrian Pargeter: ISO 13785-1 tests

	Date of Test	Report Reference	Report Date and Revision	Test house	Commissioned by	Cladding Panel Tested	Insulation Tested	Relativity Number
1	September 28 to October 6 2017	17-002392/EGU	19 December 2017 Revision A	Efectis	Kingspan BV	1. Alpolic A2 Non combustible 2. Alpolic/fr-RF Reduced-combustibility 3. Reynobond PE standard cladding with polyethylene core	1. K15 2. Celotex RS5000 PIR 3. Mineral wood Rockwood Duoslab	KIN00000248
			1 February 2018 Revision B					KIN00000249

Appendix C: Witness Statement of Adrian Pargeter

KIN00000500_0001

KIN00000500/1